FIJI

WATER AND SEWERAGE DEPARTMENT

WAILA WATER SAFETY PLAN

30-07-2008

Water and Sewerage Department, Suva, Fiji

Author/ Consultant: Davendra Nath — (SOPAC/WHO)




Acknowledgement

This is to acknowledge the contribution, support and commitment of the following:

Hon. Minister of Finance, National Planning, Sugar Industries and Public Utilities
[Water and Energy]

AND
Mr. Taito Delana, Acting Director, of Water & Sewerage Department, Suva, Fiji
Without their support, the programme would not have been a success.
The Department also wishes to acknowledge the contribution of:
Mr. S.Yanuyanurua, Divisional Water Engineer, Central/Eastern, WSD
Mr. Poate Tabua, Production Manager/Supervisor, Water Supplies, C/E
[...]
e All consumers are metered and water charges are imposed.

21



Figure 5 - Waila Water Supply Schematic

A

\Waimanu River -

wnyy
areydins
Jaddod

Pumping Station

\,

Flash Mixer

Back-
wash
Effluent

Clear Well =i ( ) Ch(lac;ir;ne)

Injector

Distribution

22



‘ Figure 6 - TREATMENT PROCESS WAILA TREATMENT PLANT

RAW
WATER

SCREENS

Removes leaves, sticks, fish and
other debris

Y PRE- Kills most disease causing organisms
CHLORINATION & Helps control taste and odour
causing substances

R NTPY7 - Causes very fine particles to clump
4 together into larger particles
- : Mixes chemicals with raw water

Y containing fine particles that will not
readily settle or filter out water

COAGULATIO/
FLOCCULATION

Gathers together fine, light particles

Y (floc) to aid the sedimentation and

filtration process.
SEDIMENTATION

Settles out larger suspended

1 particles.
FILTRATION Filtgrs out remaining suspended
particles
POST
; CHLORINATION Kills disease causing organisms.
Provides chlorine residual for
' distribution system.
vy
CLEAR WATER WELL Provides chlorine contact time

FINISHED WATER

23



Figure 7 - Flow Chart for the Waila Water Supply System

Source: Waimanu River

Pumping Station

|

Flash Mixer @ Treatment
Plant — pre chemical dosing

Sedimentation @ the
clarifiers x 3

\ 4

Filtration —
Rapid Sand
Filter beds x 6

v

A 4

A 4

Filtration —
Rapid Sand
Filter beds x 6

Filtration —Rapid Sand
Filter beds x 7

Filtration — Rapid
Sand Filter beds x 6

Filtration — Rapid
Sand Filter beds by 6

A 4

Clear well

A 4

Post Chemical Dosing
Chlorination/ Lime Addition

Distribution

Pumped to Pipe network
and Storage Reservoir

A 4

Raralevu Reservoir

\ 4

Wainibuku Reservoir

24




2.1 Catchment and Intake

The source for the Waila water supply is the Waimanu River, which is a tributary of the Rewa
River. Though the tidal water do not reach the intake point there is freshwater invertebrate and
vertebrate aquatic organisms in the river ecosystem.

2.1.1 Waimanu Catchment Land-use

The land-use within the Waimanu River catchment can be summarized as follows:

Figure 8 - Land-use summary for Waimanu Catchment

Industrial Open land
1% 12%
Residential
2%
Farrr;ing Primary
0% Forest
60%
Grassland
15%

Contamination of source water from human waste is a major concern within the Waimanu
Catchment. Villages and major settlements are situated along the river upstream from the intake
area. The most common forms of sewage disposal upstream are direct disposal into the river or
septic tanks. During periods of heavy rainfall, sewage runoff and/or seepage into the Waimanu
River is almost certain.

Farm runoff, especially fertilizer, pesticides and animal waste, are also a major concern within the
Waimanu Catchment. There are a number of cattle, poultry and piggery farms established along
the river, upstream from the intake area. Presently there is no catchment management plan and
the stakeholders are not committed for the improvements due to lack of expertise and resource
constraints.

Clearing of forest areas to convert land for farming is a contributor to increased sedimentation in
the river. Increased sedimentation due to logging activities and large-scale deforestation within
the catchment leads to periodic high levels of turbidity, which causes stress on the functions of
the treatment plant.

Gravel extraction is a common activity upstream to the intake area, and this affects the water
guality significantly, mainly adding to increased sedimentation, contributing to river bank erosion
and also causing build up of decaying organic matter as “ponds” or “pools” are often created
within the river system due to the extraction of gravel.

Flooding events are quite common within the Waimanu River catchment. During periods of heavy

rainfall, which is a common event in the Central-Eastern Division, the quality of raw water quickly
deteriorates into heavily turbid (“muddy”) water.

25



Although drought is an uncommon event in the Central-Eastern Division, it can have a major
impact on the quantity of water available for the water supply. During the drought of 1996-97, the
Suva water supply was severely affected due to declining fresh water levels and increased salt-
water intrusion (as the river is largely tidal).

2.1.2 Intake — Waimanu River

The main raw water intake is located approximately 5km from the old Rewa Bridge. Raw water
pipeline runs for about a one km from river and enters the intake chamber and flows through
metal gratings/screens, which remove large debris and organic matter. The screens are unable to
protect the entry of small aquatic organisms entering the intake mains and ending up in the
treatment plant.

The raw water pipe chamber:

600 NB raw water steel pipe

600 NB Dall tube rated for600Lps at 1270mmWg

Differential pressure transmitter ABB-Kent 600T 4-20mA.

24” De Zurik wafer Butterfly valve with hydraulic actuator

1 unit 11/2” injection point pre- dall tube

2 unit injection post -butterfly valve

1 unit raw water sampling pump Mono 0.25HP piping disconnected at the moment.

The 600NB raw water pipe enters below ground and through a chamber into the Flash Mixer. The
chamber is covered by a grating and therefore exposed to the weather giving rise to corrosion of
the steel parts.

2.2 Treatment
2.2.1 General Description Waila Treatment Plant

In 2002 a third clarifier was constructed increasing the water production capacity to 90 MLD. Raw
water is pumped from the Waimanu River and enters the plant via a dall tube flow meter and
butterfly valve through an inlet stilling chamber. Within the stilling chamber it is dosed with alum
and sometimes soda ash and crosses a weir into a two chambered flash mixer. From the flash
mix chamber the water is piped to the bottom inlet of each of the three clarifiers. All the three
clarifiers have central flocculation sections and outer, rising and settling zones. At a total
operating flow of 90 MLD, the effective rise rate in the clarifiers is 3.71 m/hr. With an improved
coagulation regime by using improved alum dosing ,a rise rate of 4.4 m/hr should be attainable,
indicating that the clarifiers should ,in theory ,be capable of passing a total flow of up t0110
MLD.(Harrison Grierson Report 2003).

From the clarifiers the settled water is collected in surface launders and piped to the filters inlet
header channel. At each filter it flows over a box weir and into the filter. Filter control valves are
manually operated using a pneumatic actuator system.

Filtered water flows into a collecting channel and from there cross a weir back into the clear water

tank which underlies the filters. Lime is dosed as the water passes over the weir and chlorine is
dosed in the same area.

26



Treated water is drawn from the clear water tank both by the backwash pumps and by the treated
water lift pumps; the later delivers the water to Wainibuku and Raralevu reservoirs.

Figure 9 - Site Plan Waila Treatment Plant

Waimanu River

Intake Pump

Intake main

Sawani RD

Subsistence
Farm Land

Road to
Plant

Flash Mixer

Filters- 7 .

|

Staff Quarters

|

Reservoir

27



2.2.2 Flash Mixer

At the Flash Mixer chemicals are added to assist in the process of sedimentation. Alum is added
as to facilitate coagulation, while copper sulphate is added to control algae growth and finally
Soda Ash is added for pH correction.

The flash mixer chamber has three compartments separated by baffle walls. The first
compartment receives raw water from the raw water pipe chamber.

The second chamber is covered with a concrete platform with a 0.9 metre diameter hole in the
centre for fitting a mechanical flash mixer. The operators sometimes dose copper sulphate here
by lifting a 25kg bag up to the platform and slowly pouring into the tank. This method of dosing is
not slow or consistent enough and the bag is emptied in a short time.

The third compartment is directly below the second but separated by a concrete floor with a 0.9m
opening in the middle. From this chamber raw water is sent to the clarifiers. There are four paddle
—flanged pipes one at each corner used to deliver the water to the clarifiers.

- >
9 Rt

Rapid Sand Filters being clééned —backwash  One of the three clarifiers — Waila Plant

28



The chemical dosing at the Flash Mixer is as follows:

Table 9 - Raw Water chemical dosing

hemical Solution :
Gliemica Strength Dosing Range | pp Rate (at 110MLD)
455- 2290 L/hr
0, -
Alum 10% 10-50 mg/L 295 1145 L/hr
Soda Ash 50 2 —30 mg/L 90 — 1375 I/hr
Copper Sulphate 1-3 mg/L Dby algri?/vlivgigfem 0 i

Chemical dosing is not automated at present at Waila. Dosing pumps have constant speed
motors and the only adjustment is manual, on stroke length. Thus dosing rate turndown is less
than about 6:1. The need for adjustment is determined largely by instinct and judgement of the
plant operator in accordance to changes in flow rate and in raw water characteristics.

Dosing of alum and soda ash consists of dribbling chemical solutions onto the surface of the
water as it enters the flash mix chamber. The practice is not appropriate as it prevents the
coagulant reacting fully with the suspended solids and colloids in the raw water. It also leads to
the formation of stable, quasi-floc species which are not able to react with polyelectrolyte and
pass through clarifiers and filters. These un-reactable solids contribute to filter bed degradation
through mud-balling and blinding as well as degrading final water quality. To avoid forming such
unreactive flocs the method of dose injection requires upgrading to enable truly rapid dispersion
to be achieved (Harrison Grierson Report 2003).

Table 10 - Chemicals added in the purification processes at Waila Treatment Plant:

Chemicals Process Benefits

Aluminium Sulphate (Alum) Helps in the process of Coagulation

Sodium Carbonate (Soda Ash) Adjusts the Alkalinity and Acidity of Water and
an aid to coagulation.

Hydrated Lime pH and acidity of Water

Copper Sulphate Controls the growth of Algae

Chlorine Disinfectant — kills germs(bacteria)

Fluoride Prevents tooth decay

29



Table 11 - WAILA TREATMENT PLANT WATER SAMPLING RECORD
DATE SAMPLED- 30/06/08

Raw Water

Parameters 12 MN 4 am 8 am 1200 MD | 4 pm 8 pm
Plant inflow(m3/hr 4200

Colour

Alkalinity

Turbidity 6.89 7.12 9.99 9.99 9.99 9.99
PH 7.2 7.1 7.2 7.2 7.1 7.1
Temp *C

Chemical Dosing

Alum (g/m3 Or ppm) | 16 16 24 24 24 24
Soda Ash 4.4 4.3 3.3 3,3 3,3 3.3
Copper Sulphate 0.4 0.4 0.4 0.4 0.4 0.4
Filter Channel

PH 6.7 6.7 6.4 6.4 6.5 6.5
Turbidity 3.97 4.27 9.99 6.5 6.5 5.3
Treated Water

Colour

Alkalinity

Turbidity 2.68 2.96 4.15 4.20 5.00 4.03
PH - Plant 6.9 6.9 6.9 6.9 6.9 6.9
PH — Treated water | 6.9 6.9 6.9 6.9 6.9 6.9
Temp *C DIF

Lime Dose GM3 S/D

Chlorine Dose GM3 | 1.5 1.5 1.5 1.5 15 15
Plant Residual (Cl) | 1.1 1.2 1.0 1.0 1.0 1.0
Reservoir Residual | 1.1 1.3 1.0 1.0 1.0 1.0
Flouride S/D

Note: Samples taken by the Plant Operator during the Shift — 30/06/08

Table 12 - Chemical test done at the Waila treatment Plant to monitor Purification Efficiency

Type of Test Equipments Used

Residual chlorine Lovi Bond colour comparator with Plain test Tablets

Turbidity HACH Brand 2100p Turbidity Meter

Jar test Jar stirrer —Boltae

pH test Screen methyl orange 10 drops, colour matching
Lovi Bond (Nasseleriser)

30



2.2.3 Clarifiers.

Water from the Flash Mixer tank flows vertically downward into three pipes that feed the
sedimentation tanks (clarifiers). Here, suspended and dissolved solids are extracted from the
water. Flow to each clarifier is controlled by inlet valve located at the base of individual chambers.

The concrete chambers are approximately 7.5 meter deep and are accessed via step irons set
into the walls. There is no intermediate landing to prevent a full depth fall and the valve can only
be operated by entering the chamber. The clarifier needs to be cleaned regularly as there are
high loads of sediments entering the system. The sediment scraper and flocculation paddles are
to be maintained to be functional at all times.

2.2.4 Filters

After the process of sedimentation, water is fed into a series of seven rapid sand filters, which
removes fine solid particles and some micro-organisms such as protozoa (Giardia or
Cryptosporidium) and certain bacteria as well.

The filters are backwashed manually, every eight (8) hours, or as required when highly turbid raw
water is involved. High-pressure air is pumped into the filters, which dislodges the trapped
material, which are flushed away by backwash water.

The water from the clarifiers enters the filter feed channel which runs along the front end of the
rows of filters. Each filter is fed via two pneumatically —actuated butterfly valves enclosed by weirs
in the channel. The weirs provide equal flow distribution to each filter provided they are not
drowned.

e Channel is 1.2m wide by 2.33m deep at design water level
e 7 half-trapezoid shaped weirs for equal flow distribution for each filter
e 14 units of cast iron penstocks with pneumatic actuator for inlet to each filter(2 per filter)

The filters were originally fitted with float-operated mechanisms to provide slow-start operation
after backwash and to control filter throughput at a near-constant rate with a constant depth over
the bed. Those mechanisms are no longer serviceable and operation is completely manual.

At a throughput of 90MLD the surface loading on the filters is equivalent to 8.9 m/hr, with seven
filters working. If the throughput is increased to 110 MLD, the loading rate will be equivalent to
10.9 m/hr. These values are at the upper limit for sand filter beds, although the coarser sand will
help. However, where coarser sand is used to assist hydraulic performance, it is usual to use a
deeper bed. Alternatively, consideration could be given to conversion of the beds to a dual media
system (Harrison and Grierson Report 2003).

2.2.5 Clear Well

At the clear well, treated water is stored for an average of 8 hrs. Chlorine gas is added as a
disinfectant (to eliminate any remaining microbiological agents in the water). Soda Ash is used for
pH adjustment.

31



Clear water from each filter enters the collection channel under the walkway of the filter gallery,
between filters 3 and 4 the clear water falls from the channel into an opening under the filters
leading to the clear well. The clear well lies directly below filters No.1 and 4 including the filter
gallery passageway.
+ Treated water Pumps:

There are two sets of pumps delivering to two different networks. Two units of the

smaller pumps deliver at a lower pressure, the other three larger pumps deliver to

a higher level reservoir.

< Low Lift Pumps:

- 2 units Kelly&Lewis 8Ln-18A split casing centrifugal

- Impeller diameter 15.5”

- Motor: mather+ Platt 132KW,1470rpm

- Suction pipe with Braemer T600 manual gate valve and a 300NB rubber
coupling

- Discharge pipe 250NB with a smaller rubber coupling, a 250Nb gate valve with
an electric Rotork open/close actuator. A John swing check valve(no anti-
alarmfeaturesO than a 300NB manual gate valve before entering the header

- Header pipe is 650NB steel pipe with a Transintruments pressure sensor for 0-
10barg and 4-20mA output.

+ High Lift Pumps:

- 3 units Kelly Lewis - Worthington 10LN-22B split casing centrifugal with suction
pipe, plinth and header provision for a fourth.

- Impeller diameter 21.875”

- Motor: Mitsubishi 390 KW, 1470rpm

- Suction pipe 500NB with Braemer T600 manual gate valve and a rubber
coupling to the suction flange of the pump.

- Discharge pipe 450NB with a smaller rubber coupling, a 450NB gate valve with
an electric Rotork open/close actuator coupled to a Hercus gear-box, a swing
check valve(no special anti-alarm features) then a manual gate valve before
entering the header.

- Header pipe is 800NB steel pipe with a Transintruments pressure sensor for
0.10barg and 4-20mA output.

« Air Blowers:

There is a Roots-type blower located in the Treated Water Pump room for

backwashing the filters